@ KIKUSUI Part No. Z1-901-070, 10019901
May 2020 ) )
To remove the cover of the handle, put the screw driver in the gap,

- supgsE
Instruction Manual / BUi&kEiAA= Y and twist it.

Bracket/ 754 v b KRB250 NV RILOAN—F. DN RSANEBEEBMDALRICAR
TETEANET,

Parts list / R

Check that all parts are included and that the parts have not been damaged during transportation.
If any of the parts are damaged or missing, contact your Kikusui agent or distributor.
H@EHNELRFEINTVWED, BELTVWRWLWHIERL TLIEE W, A—. BEXETRE
DNHEDXLES, BATCEFHLEEEFRICEAVWEDELLEW,

No. Name / &l Qty / &%
1 Bracket/ 757 v ~ (R) 1 /\ CAUTION /3%
— ) =
2 Bracket/ 7 7?—_/ O * Remove four casters and one stopper on the bottom panel without fail.
3 Brackettop/ 7 Z% v k kv PCR500L 1 ) .
4 Plate/ 7L—K~ (15 x 360) > + The accompanying support angles ((® ) have been exclusively
5 Rail/ L—L 2 designed for the KRO series, KIKUSUI rack system. If you use other
rack system, install the appropriate support angles applying to its rack K]
6 Flat head screws /M1 U (M3 x 8) 2 Systerz. pprop PP g PPYINg I— Beae J
7 Flathead screws / ”]12‘5 (M4 x 20) ; c EAOF v AT ANFBEOZ bk w/CE. BFEALTEE W, Suppotange
8 Flat head /Ml (M4x14 . ) ~ ) R )L,
2Rt o (Max . - HEOYR—RT7VIIL (B) . UHOFvH KROVU—XHH
9 Oval countersink screws / UL (M5 x 14) T, DTy U EEATIHAR. T I ICEE LY RN Ty
10 Finishing washers / 71w 77 v ¥+ 5CW 4 7\)[,%320 HFTL SN *
11 Screws with SW PW /10U SW. PWft (M5 x 10) 8
Bracket Installation / 724 v K DED fF1F
KIKUSUI ELECTRONICS CORP. FKEFIEHKASKE
1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, T224-0023 R A FXEILH1-1-3
224-0023, Japan FUZA [BEFYR—I 17V

i T

Tel: +81-45-482-6353
Fax: +81-45-482-6261

www.kikusui.co.jp/en

[Z85R8] FH10~12/13~17
www.kikusui.co.jp

B8 045-593-8600 %{%
& S



	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	CAUTION /注意

